1T BLUE ASIA
Page 1 of 95

TEST REPORT

Product Name : 4K AndroidTV Set Top Box

Brand Mark : Claro

Model No. : DV8935

FCCID : 2AW68-C8935

Report Number : BLA-EMC-202209-A5502

Date of Sample Receipt : 2022/9/23

Date of Test : 2022/10/16 to 2022/11/14

Date of Issue : 2022/11/30

Test Standard 47 CFR Part 15, Subpart C 15.247

ANSI C63.10-2013
Test Result : Pass

Prepared for:
Shenzhen SDMC Technology Co.,Ltd.
Room 1022, Floor 10, Building A, Customs Building, No. 2, Xin'an 3rd Ro
ad, Dalang Community, Xin'an Street, Bao'an District, Shenzhen,

Prepared by:
BlueAsia Technical Services(Shenzhen) Co.,Ltd.
No.41, South of Beihuan Road, Shangwu Community, Shiyan Subdistrict,
Bao’an District, Shenzhen,Guangdong ,China
TEL: +86-755-23059481

Compiled by: Chaf ZI@ Review by: M
Approved by: ) ; ) J/l‘\w\ﬂ Date: 2022/11/30

BlueAsia Technical Services(Shenzhen) Co.,Ltd. e
Add: No.41, South of Beihuan Road, Shangwu Community, Shiyan Subdistrict, Bao’an District, Shenzhen,Guangdong , kg
Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com T




Report No.: BLA-EMC-202209-A5502
15T BLUE ASIA P Page 2 of 95

REPORT REVISE RECORD

Version No. Date Description

00 2022/11/30 Original

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




S Report No.: BLA-EMC-202209-A5502
=V} BLUE ASIA Page 3 of 95

TABLE OF CONTENTS

I = IS L1 6
2 GENERAL INFORMATION ......otiiiiiiiiie it s s s s s b s s s s ae e e s e e e an e s m e s n e e 7
3 GENERAL DESCRIPTION OF E.U.T. ..ottt ss s sss s s sssss s s s s sssssms snssnsssanenas 7
4 TEST ENVIRONMENT ...ttt s e a e e e e e R e s e e s s e s e e an e n e e n e 8
LT I S I O 0 8
6 MEASUREMENT UNCERTAINTY .oooiiiiiiiiimiir i s s s s s s s s s e sams ssms s an s nann s 8
7 DESCRIPTION OF SUPPORT UNIT ..ottt s s as s sss s s s s s s s s 9
8 LABORATORY LOCATION ......cooiiiiimiiiiiistiss s s s s s s s s s ae s e an s be e s n e s ane s nn e nanenas 9
9 TEST INSTRUMENTS LIST ...ttt s s e e s e s a e s ae e s an e 10
10 ANTENNA REQUIREMENT ..ottt s s e n s s s s e n e e s 12
10.1 CONCLUSION ...ttt ettt sttt ettt b et s bt s s bt e b b et e e h bt s bt s e a b e st s e e s ene et s enennaesne 12
11 CONDUCTED SPURIOUS EMISSIONS ..ot s s s ssss s snssn e s s s 13
0 I 1 | 1 OO TP TR PPPPTTON 13
11.2 BLOCK DIAGRAM OF TEST SETUP ...ttt ettt e e s s an st e s s nan e e e e ans 13
B I Y I D . 7 PSP PPTRTTN 14
12 20DB BANDWIDTH ...ttt e e s e R s R s e e e s a e e e e an e n e e n e 15
12.1 BLOCK DIAGRAM OF TEST SETUP ...ttt ettt e s s ean s e s s aa e e e e 15
T2.2 TEST DATA ..ottt ettt e e s a et e e s e b et e e e e s b et e e st bbb et e e s e sb et e e e s s ns b e e e e s e snbaneeessesbaeeeeseaans 15
13 CONDUCTED PEAK OUTPUT POWER........o ottt s s s s 16
B 0t I 1 | 1 OO PP PP PPPPTTON 16
13.2 BLOCK DIAGRAM OF TEST SETUP ...ttt ettt r e sean et e s s naa e e e 16
L33 TEST DATA ..ottt ettt e e s a et e s e b et e e e s s b et e e et bbb et e e s e sb et e e e s s aas b e e e e s e s b e n e e e s se s baeeeeseane 17
14 CONDUCTED EMISSIONS AT AC POWER LINE (150KHZ-30MHZ) ..........cccvinmnrimrieiinien e 18
B I 1 | PSP PPPPPTOR 18
14.2 BLOCK DIAGRAM OF TEST SETUP ...ttt ettt s e e s s an s e s s aa e e e 18
TA.3 PROCEDURE ...cciiiiete ettt e et e e e s e et e e e s s b st e e st aba st e e s e s mba e e e e s s sanraeeesesnnanees 18
T4 TEST DATA ..ottt ettt et e e e s a et e s e b et e e e et b et e e st sb e et e e s e nb et e e e s s aas b e e e e s e snbaaeeessesbaeeeeseaans 20
15 RADIATED SPURIOUS EMISSIONS ........ooooiiiiininiis it sas s s s sss s s s s sanasssnssnns 22
LS. T LIMITS ettt ettt e s a e e s e s a e e e e e s bbbt e e s e ab e et e e e s bbbt e e st e sba st e e s e s naneeeesennbaeeesennres 22

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



Report No.: BLA-EMC-202209-A5502

1T BLUE ASIA Page 4 of 95
15.2 BLOCK DIAGRAIM OF TEST SETUP ....iceiiitiieie sttt ees e e s e e e e e ettt ee s e e e e e e e e ee e aaaaa e e eeeeeeeeenessnsanaaeseeeeeeeennssnnnnnn 23
L15.3 PROGCEDURE ... .ttt s ettt e e e e e e e et ettt s e e e e e e e e e e e aataa e aaaseeeeeeeetassaan s aeaeeeaeeenssessnnnnaseeeeesensesssnnnnnnseseeaenen 23
L5, TEST DATA . cieettttttceiee e ettt et ettt eeeaeeeeeeeeeeaaata e eeesaeeeeeeetessaaaaaseeeeeeseenssansnnssasseeeeesnesssssnssnsseseeeesennsenssnnnnnseeseeeesennssnnnnn 25
16 RADIATED EMISSIONS WHICH FALL IN THE RESTRICTED BANDS. .......... e 33
0t IR 8 USRS 33
16.2 BLOCK DIAGRAIM OF TEST SETUP ...ttt es e e e e e e e ettt ee s e e s e e e e e eesaasaa e e eeeeeaeeeeassnsanaeseeeeeeeennnsnnnnnn 35
L16.3 PROGCEDURE ... .ttt s e ettt e e e e e e e et ettt e s e e e e e e e e e e e eata s e aaaseeeeeeeetassaan s aeaeeeeeeensssssnnnnsseeeesensnnssnnnnnneneeeaanens 35
L6.4 TEST DATA ... ceeetttiitieiee ettt e ettt ettt reeaeeeeeeeeeeaaata e aeeseeeeeaeesessaaaaaseeeeeeseensssssnnnssseeeesensnssssnsssnseseeeesennssnssnnnnnseeseeeenennssnnnnn 37
17 CONDUCTED BAND EDGES MEASUREMENT ...t s ss s s s s s s ss s snsnnnsmnnnnnnes 41
0t IR 8 USSP 41
17.2 BLOCK DIAGRAIM OF TEST SETUP ....iiceiiticiieie ettt eetese s s e e e e e ettt e e s e e s e e e e e eeeaasaa e e eeeeeaeeeeasansanaaaeeeaeeeeennnsnnnnnn 41
L7.3 TEST DATA . eeeetetittieiee e ettt ettt ettt ree e e e e e e et eeeaaaaa e eesaeeeeaeesessaaaaasaeeeaesesnsssssnnnsseeeeeeenesssssnssssseseeeesennssnssnnnneseeseeeesennssnnnnn 42
T8 DWELL TIME ..........ooiiieeeiiiiiierers s s e s s s s s s s s s s s s s s s s s s s s s s s a s s s mmmmmmRSRRRRRRERERERRReeeeeeeaeaeneeeneeeeeeeeeseesasanannnnan 43
0 00 IR 8 USRS 43
18.2 BLOCK DIAGRAIM OF TEST SETUP ...ttt ettt ese e e e e e e ettt ee s e e e e e e e e e e e aaaaa e e eeeeeeeeenessnsanaaeseeeeeeeennnsnnnnnn 43
L8.3 TEST DATA .. ieetitittiieiee ettt e ettt ettt reeaeeeeeeeeeeaeata e eeesaeeeeaeetessaaaaasaeeeeeseensssnsnnsssseseesensssssssssssseseeeesennssnssnnsnnseeseeeesennssnnnnn 44
19 HOPPING CHANNEL NUMBER .......... s sssssssnsmn s e e e e e e e e e e e e e e e e e e e e e e e e eeeeeeneeensnsnnnan 45
Rt IR USRS 45
19.2 BLOCK DIAGRAIM OF TEST SETUP ....cceiittciieie sttt s e e e e e e et ettt e s e e s e e e e e ee e aasa e e eeeeeeeeeeessssanaaeseeeeeeeennssnnnnnn 45
L19.3 TEST DATA ... cieetetittceiee e ettt ettt ettt re e e e e e e e et e et aaata e aesaeeeeeeessssaaaaasaeeeaeseenssansnnnsaseeeeesenssssssnsssnssseeeesennssnssnnnnnseeseeeenennssnnnnn 45
20 CARRIER FREQUENCIES SEPARATION .......cooiiiiiiiiiiiiiiiirrs s s s s ssssssss s s s sa s s snsnnsnnnsmsmsmsnsnsnssnnnnnnns 46
B0 T I 1 1 YU 46
20.2 BLOCK DIAGRAM OF TEST SETUP .. etetitieeee ettt eie s e e e ettt ss e e e e e e e et e aaataaaeaeeeaeeeeeeatansana s e seeeaaeeeressnnnnnnsaaaees 46
20.3 TEST DATA .ettttieeee ettt ettt ceree e e e e e e e et ttata e aaeeeeeeeeeatassaaaaaeaeeeesesesssssnnnsaseseeesesnsssnsnsnsssseeeesennsesssnnsnnseeeeeeseennssnsnnnnnnnens 46
2 BN o o 1T T e ROt 47
21.1 MAXIMUM CONDUCTED OUTPUT POWER .....ecuieviiteeteiteeitesteestesesesteessesseeaseeseesesseesseessessesssessesssessesssesseessesssensesnsesseensesses 47
21,2 20DB BANDWIDTH ...ieiieeitittuuieeeeeeeeeeeetatauuaaaeseseeeeteanssasasaeseeeesesesssssssnsaseesesesssessssssnnseesessessessssssnsmesseseeessessmsnnsseseesases 52
B I 7 N 0 N =X PSP 57
21.4 BAND EDGE(HOPPING) ...uvteteeiieeeteesteesteesteestaeeaeestaeaseasseesaseasseessseessseanseansesanssanseessseasssesnseessseanseessssansessseesnsessssesnsesses 64
21.5 CONDUCTED RF SPURIOUS EMISSION ....ecuveveereiueetesseesesseesseeseesseessesseessesseesesseessesssessesssesesssssessssssessesssessssssessessessesses 71
21.6 CARRIER FREQUENCIES SEPARATION .....vecueeveeueeteesseseessesseessesseeseessessesssessesssessesssessesssessesssessessesssssesssensesssessessessesssesses 81
21.7 NUMBER OF HOPPING CHANNEL ....vvevtetvesteeseeseeseeseeseeseessesssessesssessesssessesssessssssessessessssssessssssesssessesssessesssessesssessesssessenns 83
208 DWELL TIME ..etttttutuueeeeeeeeteeettutuu i aasaeseeeeeeaetessaaaseeeeeeeeeansssssaasssseeeeeenenessssnsnsssseseessnnsssssnnssnseeseeesssnnssnsnnnsseseesesesesnnsnnnnnn 85

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



Report No.: BLA-EMC-202209-A5502

157 BLUE ASIA Page 5 of 95
APPENDIX A: PHOTOGRAPHS OF TEST SETUP ..o s s s s s sssnas 95
APPENDIX B: PHOTOGRAPHS OF EUT .....ccciiiiininiiesssnss s s s s ssss s s sss s s s s s s 95

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



%/ BLUE ASIA

Report No.: BLA-EMC-202209-A5502

Page 6 of 95
1 TEST SUMMARY
Test item Test Requirement Test Method Class/Severity Result
Antenna 47 CFR Part 15, N/A 47 CFR Part 15, Subpart C Pass
Requirement Subpart C 15.247 15.203 & 15.247(c)
ANSI
Conducted Spurious | 47 CFR Part 15, C63.10-2013 47 CFR Part 15, Subpart C Pass
Emissions Subpart C 15.247 Section 7.8.6 & 15.247(d)
Section 11.11
47 CFR Part 15, | ANSI 47 CFR Part 15, Subpart C
20dB Bandwidth . C63.10-2013 ’ Pass
Subpart C 15.247 Section 7.8.7 15.247(a)(1)
Conducted Peak 47 CFR Part 15, é'gg'1 02013 47 CFR Part 15, Subpart C | ,_
Output Power Subpart C 15.247 Section 7.8.5 15.247(b)(3)
Conducted ANS|
Emissions at AC 47 CFR Part 15, C63.10-2013 47 CFR Part 15, Subpart C Pass
Power Line Subpart C 15.247 Secfion 6.2 15.207
(150kHz-30MHz) '
ANSI
Radiated Spurious 47 CFR Part 15, C63.10-2013 47 CFR Part 15, Subpart C Pass
Emissions Subpart C 15.247 Section 15.209 & 15.247(d)
6.4,6.5,6.6
Radiated Emissions ANSI
which fall in the gﬁf';'ft Eaf512547 C63.10-2013 ‘11; ggg&P%t; f7’ (it)‘bpa“ C | pass
restricted bands P ' Section 6.10.5 ) '
ANSI
Conducted Band 47 CFR Part 15, C63.10-2013 47 CFR Part 15, Subpart C Pass
Edges Measurement | Subpart C 15.247 Section 7.8.8 & 15.247(d)
Section 11.13.3.2
47 CFR Part 15, | ANSI 47 CFR Part 15, Subpart C
Dwell Time . C63.10-2013 ey Pass
Subpart C 15.247 Section 7.8.4 15.247a(1)(iii)
Hopping Channel | 47 CFR Part 15, é'gg'1 02013 47 CFR Part 15, Subpart C | ,_
Number Subpart C 15.247 Section 7.8.3 15.247a(1)(iii)
Carrier Frequencies | 47 CFR Part 15, é’g§|1 0-2013 47 CFR Part 15, Subpart C Pass
Separation Subpart C 15.247 Secfion 782 15.247a(1)
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2 GENERAL INFORMATION

Applicant Shenzhen SDMC Technology Co.,Ltd.
Address Room 1022, Floor 10, Building A, Customs Building, No. 2, Xin'an 3rd Road,
Dalang Community, Xin'an Street, Bao'an District, Shenzhen,
Manufacturer Shenzhen SDMC Technology Co.,Ltd.
Room 1022, Floor 10, Building A, Customs Building, No. 2, Xin'an 3rd Road,
Address

Dalang Community, Xin'an Street, Bao'an District, Shenzhen,

Product Name

4K AndroidTV Set Top Box

Test Model No.

DV8935

3 GENERAL DESCRIPTION OF E.U.T.

Hardware Version

V1

Software Version

Android 10

Operation Frequency:

2402MHz-2480MHz

Modulation Type:

GFSK, =/4DQPSK,8DPSK

Channel Spacing:

1MHz

Number of Channels:

79

Antenna Type:

On board antenna

Antenna Gain:

1.7dBi (Provided by antenna specification)

EUT accessories:

High speed HDMI cable

with Ethernet Cable length ,1.8m

Wireless remote

WH191209B
control

LAN cable SK-LINK,CAT.6 flat cable,2.0m

Model: DCT12W120100US-A0

AC adapter 1# Input: 100-240V~50/60Hz 0.3A,Output: 12V=1A

Model: TPQ-368D120100UWO01
Input: 100-240V~50/60Hz 0.4A,Output: 12V=1A

AC adapter 2#
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Environment

Temperature

Voltage

Normal

25°C

DC 12V

5 TEST MODE

TEST MODE TEST MODE DESCRIPTION
TX Keep the EUT in continuously transmitting mode with modulation. (hopping and
non-hopping mode all have been tested, non-hopping mode is worse case for RE )

Remark: DH1, DH3, DH5 all have been tested, during the test, GFSK, =n/4QPSK, 8-DPSK modulation
were all pre-scanned only the 8-DPSK of the worst mode would be recorded in this report.

6 MEASUREMENT UNCERTAINTY

Emission(150kHz-30MHz)

Parameter Expanded Uncertainty (Confidence of 95%)
Radiated Emission(9kHz-30MHz) +4.34dB
Radiated Emission(30Mz-1000MHz) +4.24dB
Radiated Emission(1GHz-18GHz) +4.68dB
AC Power Line Conducted +3.450B
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7 DESCRIPTION OF SUPPORT UNIT

Device Type Manufacturer Model Name Serial No. Remark
PC HASEE K610D N/A N/A
U Disk laboratory N/A N/A N/A
Fiber optic cable laboratory N/A N/A N/A
TF Card laboratory N/A N/A N/A
loudspeaker laboratory N/A N/A N/A

8 LABORATORY LOCATION

All tests were performed at:

BlueAsia Technical Services(Shenzhen) Co., Ltd.

No.41, South of Beihuan Road, Shangwu Community, Shiyan Subdistrict, Bao’an District,
Shenzhen,Guangdong ,China

Telephone: TEL: +86-755-28682673 FAX: +86-755-28682673

No tests were sub-contracted.
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9 TESTINSTRUMENTS LIST
Test Equipment Of Radiated Spurious Emissions
Equipment | Manufacturer Model S/N Cal.Date Cal.Due
Chamber 1 SKET 966 N/A 2020/11/10 | 2023/11/9
Chamber 2 SKET 966 N/A 2021/07/20 | 2024/07/19
Spectrum R&S FSP40 100817 2022/09/15 | 2023/09/14
Receiver R&S ESR7 101199 2022/09/15 | 2023/09/14
Receiver R&S ESPI7 101477 2022/07/16 | 2023/07/15
broadband 00836
rterna Schwarzbeck VULB9168 P-00227 2022/09/15 | 2023/09/14
Horn 01892
Antenna Schwarzbeck BBHA9120D P-00331 2022/09/13 | 2025/09/12
Amplifier SKET LNPA_30M01G-30 SK2021060801 | 2022/07/16 | 2023/07/15
Amplifier SKET PA-000318G-45 N/A 2022/09/13 | 2023/09/12
Amplifier SKET LNPA_18G40G-50 SK2022071301 | 2022/07/14 | 2023/07/13
Filter group SKET 2.4G/5G Filter group r N/A 2022/07/16 | 2023/07/15
EMI EZ EZ-EMC EEMC-3AH N/A N/A
software
Loop SCHNARZBECK FMZB1519B 00102 2022/9/14 | 2025/9/13
antenna
Controller SKET N/A N/A N/A N/A
Coaxial BlueAsia BLA-XC-02 N/A N/A N/A
Cable
Coaxial BlueAsia BLA-XC-03 N/A N/A N/A
Cable
Coaxial BlueAsia BLA-XC-01 N/A N/A N/A
Cable
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Test Equipment Of Conducted Emissions at AC Power Line (150kHz-30MHz)

Equipment Manufacturer Model S/N Cal.Date Cal.Due
Shield room SKET 833 N/A 2020/11/25 2023/11/24
Receiver R&S ESPI3 101082 2022/09/14 2023/09/13
LISN R&S ENV216 3560.6550.15 2022/09/14 2023/09/13
LISN AT AT166-2 AKK1806000003 | 2022/09/14 2023/09/13
ISN TESEQ ISNT8-cat6 53580 2022/09/14 2023/09/13
Single-channel
vehicle artificial Schwarzbeck NNBM 8124 01045 2022/08/17 2023/08/16
power network
Single-channel
vehicle artificial Schwarzbeck | NNBM 8124 01075 2022/08/17 2023/08/16
power network
EMI software EZ EZ-EMC EEMC-3A1 N/A N/A
Test Equipment Of RF Conducted Test
Equipment Manufacturer Model S/N Cal.Date Cal.Due
Spectrum R&S FSP40 100817 2022/09/15 | 2023/09/14
Spectrum Agilent N9020A MY49100060 2022/09/07 | 2023/09/06
Spectrum KEYSIGHT N9030A MY52350152 2022/07/01 2023/06/30
Spectrum KEYSIGHT N9010A MY54330814 2022/07/01 2023/06/30
GSigna' Agilent N5182A MY47420955 | 2022/09/07 | 2023/09/06
enerator
Signal Agilent E8257D MY44320250 | 2022/07/01 | 2023/06/30
Generator
Gs'gna' Agilent N5181A MY46240904 | 2022/08/02 | 2023/08/01
enerator
Signal R&S CMW500 132429 2022/09/07 | 2023/09/06
Generator
BluetoothTester Anritsu MT8852B 06262047872 2022/09/07 | 2023/09/06
Power probe DARE RPR3006W 14100889SN042 | 2022/09/07 | 2023/09/06
DCPowersupply zhaoxin KXN-305D 20K305D1221363 | 2022/09/14 | 2023/09/13
DCPowersupply zhaoxin RXN-1505D 19R1505D050168 | 2022/09/14 | 2023/09/13
2.4GHz/5GHz
RF Test MTS MTS 8310 Version 2.0.0.0 N/A N/A
software
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10 ANTENNA REQUIREMENT

Test Standard 47 CFR Part 15, Subpart C 15.247

Test Method N/A

10.1 CONCLUSION

Standard Requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by the responsible party shall be used with the device. The use of a antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit
permanently attached antenna or of an so that a broken antenna can be replaced by the
user, but the use of a standard antenna jack or electrical connector is prohibited.

EUT Antenna:

The antenna is integrated on the main PCB and no consideration of replacement. The
maxmimum gain of the antenna is 1.7dBi.
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11 CONDUCTED SPURIOUS EMISSIONS

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10-2013 Section 7.8.6 & Section 11.11
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
11.1 LIMITS

Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(¢)).

11.2
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11.3 TEST DATA

Pass: Please Refer To Appendix: Appendix 1 For Details
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12 20DB BANDWIDTH

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI| C63.10-2013 Section 7.8.7
Test Mode (Pre-Scan) TX

Test Mode (Final Test) TX

Tester Charlie

Temperature 25C

Humidity 60%

12.1 BLOCK DIAGRAM OF TEST SETUP

EUT
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12.2 TEST DATA

Pass: Please Refer To Appendix: Appendix 1 For Details
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13 CONDUCTED PEAK OUTPUT POWER

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10-2013 Section 7.8.5
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
13.1 LIMITS
Frequency range(MHz) Output power of the intentional radiator(watt)
1 for >50 hopping channels
902-928 0.25 for 25< hopping channels <50
1 for digital modulation
1 for >75 non-overlapping hopping channels
2400-2483.5 0.125 for all other frequency hopping systems
1 for digital modulation
5725.5850 1 for frequency hopping .systerns and digital
modulation
13.2 BLOCK DIAGRAM OF TEST SETUP
/A5-t] 8ce
4132 88%
EUT
L —
-
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13.3 TEST DATA

Pass: Please Refer To Appendix: Appendix 1 For Details
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14 CONDUCTED EMISSIONS AT AC POWER LINE (150KHZ-30MHZ)

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10-2013 Section 6.2
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
14.1 LIMITS
Frequency of Conducted limit(dBpV)
emission(MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
*Decreases with the logarithm of the frequency.

14.2 BLOCK DIAGRAM OF TEST SETUP

Reference Plane

LISN LISN

40cm E0cm

0% - Filter |— AC power

Equipment E.U.T

EMI
Receiver

Test table/lnsulation plane

Femak

EU T Equprnent Linger Tasf

LISN | ine impedence Stabilzafion Neiwork
Test tabie haight=0 Em

14.3 PROCEDURE

1) The mains terminal disturbance voltage test was conducted in a shielded room.

2) The EUT was connected to AC power source through a LISN 1 (Line Impedance Stabilization Network)
which provides a 500hm/50H + 5ohm linear impedance. The power cables of all other units of the EUT
were connected to a second LISN 2, which was bonded to the ground reference plane in the same way as
the LISN 1 for the unit being measured. A multiple socket outlet strip was used to connect multiple power
cables to a single LISN provided the rating of the LISN was not exceeded.
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3) The tabletop EUT was placed upon a non-metallic table 0.8m above the ground reference plane. And
for floor-standing arrangement, the EUT was placed on the horizontal ground reference plane,

4) The test was performed with a vertical ground reference plane. The rear of the EUT shall be 0.4 m from
the vertical ground reference plane. The vertical ground reference plane was bonded to the horizontal
ground reference plane. The LISN 1 was placed 0.8 m from the boundary of the unit under test and
bonded to a ground reference plane for LISNs mounted on top of the ground reference plane. This
distance was between the closest points of the LISN 1 and the EUT. All other units of the EUT and
associated equipment was at least 0.8 m from the LISN 2.

5) In order to find the maximum emission, the relative positions of equipment and all of the interface
cables must be changed according to ANSI C63.10 on conducted measurement.

Remark: LISN=Read Level+ Cable Loss+ LISN Factor
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14.4 TEST DATA

[TestMode: TX]; [Line: Line] ; [Power:120V/60HZz]

Report No.: BLA-EMC-202209-A5502

Page 20 of 95

Conducted Emission Measurement

Project No.: 10-20 Diata :#20 202211024 16:52:31
0.0 dBuv
70
i \ I FLC Clazz B Conduction[QP)
- R FLC Clag: B ConductionfAVE]
50 1"""'\ e i, i
",
40 J{L\""
0
4 peak
{Mave
0
o
-10
-20
0.150 0.500 [MHz] 5.000 30.000
Site Phase: L1 Temperature: ]
Limit: FCC Class B Conduction(QP) Power: Hurnidity: %RH
EUT: 4K AndroidTV Set Top Box
MM: DV8935
Mode: TX mode
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Ower
MHz dBuv dB dBuW dBuV dB Detector Comment
1 0.2800 29.84 10.08 3872 6052 -2080 apP
2 0.2900 17.83 10.08 27.91 50.52 -2261 AVG
3 0.5780 19.36 10.08 20.44 56.00 -26.56 ap
4 0.5780 12.72 10.08 2280 46.00 -2320 AVG
5 1.7620 24.M 10.26 34.97 56.00 -21.03 aP
6 1.7620 13.02 10.26 2328 46.00 -2272 AVG
7 6.8860 18.58 10.07 2865 60.00 -31.35 QP
8 6.8860 13.04 10.07 23.1 50.00 -26.89 AVG
9 12.0340 30.53 10.08 40.61 60.00 -18.39 ap
10 * 12.0340 22.82 10.08 32.80 50.00 -17.10 AVG
1 23.8620 13.14 10.01 23.15 60.00 -36.85 ap
12 23.8620 9.38 10.01 19.40 50.00 -30.60 AVG
“Maximumdata x:Overlimit lover margin {Reference Only

Test Result: Pass

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



%/ BLUE ASIA

[TestMode: TX]; [Line: Neutral] ; [Power:120V/60HZ]

Report No.: BLA-EMC-202209-A5502
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Project No.: 10-20

f0.0  dBuV

Conducted Emission Measurement
Data #19

202210024

16:48:15

70

i
a ‘“‘ﬁ%

Vil T

Gn\

FCC Class B ConductionfF)

MMW"” X

B CorductionfAVE]

peak

“"‘“uq,-
20 Mgty ey nrmr*,-'x*" W’" N“M% | Mave
10 PR
o
10
-20
0.150 0,500 {MHz] 5.000 30_000
Site Phase: N Temperatune: ()
Limit: FCC Class B Conduction(QP) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
MM: DV8935
Mode: TX mode
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuv dB dBuv dBuV dB Detecior ~ Comment
2 B 0.2220 33.30 10.51 43.81 62.74 -1883 QP
2 0.2220 21.33 10.51 31.84 5274 -20.80 AVG
3 0.5860 19.42 10.04 29.46 56.00 -26.54 QP
4 0.5860 12.93 10.04 2297 46.00 -23.03 AVG
5 1.8020 26.51 10.09 36.60 56.00 -1940 QP
6 1.8020 12.02 10.09 2211 46.00 -2389 AVG
7 4.7460 8.87 9.84 18.71 56.00 -37.28 QP
8 4.7460 4.52 9.84 14.36 46.00 -31.64 AVG
9 6.8900 17.43 9.87 27.30 6000 -3270 QP
10 6.8900 11.34 9.87 21.21 5000 -2879 AVG
" 12.0020 26.21 10.00 36.21 60.00 -23.79 QP
12 12.0020 20.55 10.00 30.55 50.00 -19.45 AVG
“Maximumdata x:Overlimit !:over margin {Reference Only

Test Result: Pass
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15 RADIATED SPURIOUS EMISSIONS

Test Standard

47 CFR Part 15, Subpart C 15.247

Test Method

ANSI C63.10-2013 Section 6.4,6.5,6.6

Test Mode (Pre-Scan)

X

Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
15.1 LIMITS
Field Measurement
Frequency(MHz) . .
strength(microvolts/meter) distance(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark: The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000
MHz. Radiated emission limits in these three bands are based on measurements employing an

average detector, the peak field strength of any emission shall not exceed the maximum permitted

average limits specified above by more than 20 dB under any condition of modulation.
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15.2 BLOCK DIAGRAM OF TEST SETUP

Turzsable — =t m
EUT

38m Tesz
i Reeceiter

Gt Flane e Ceancial Cabilde .fr

i

[ Recaver | [ Preamplifier- |/

15.3 PROCEDURE

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3
or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3
meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
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have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and found
the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.

Remark:

1) For emission below 1GHz, through pre-scan found the worst case is the lowest channel. Only the worst
case is recorded in the report.

2) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor - Preamplifier Factor

3) Scan from 9kHz to 25GHz, the disturbance above 18 GHz and below 30MHz was very low. The points
marked on above plots are the highest emissions could be found when testing, so only above points had
been displayed. The amplitude of spurious emissions from the radiator which are attenuated more than
20dB below the limit need not be reported.fundamental frequency is blocked by filter, and only spurious
emission is shown.

4) For frequencies above 1GHz, the field strength limits are based on average limits. However, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by
more than 20 dB under any condition of modulation. For the emissions whose peak level is lower than the
average limit, only the peak measurement is shown in the report.
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15.4 TEST DATA

Below 1GHz

[TestMode: TX]; [Polarity: Horizontal]

Report No.: BLA-EMC-202209-A5502
Page 25 of 95

Project No.: RE
80.0  dBuV/m

Radiated Emission Measurement
202210025

Data #25

16:20:13

70

FCC Pait15 Class B

0

20

10

o

0

.20

30,000 50.00 MHz] 300,00 T000.000

Site Polarization: Horizontal Temperature: C)
Limit: FCC Part15 Class B Power: Hurmidity: %RH
EUT: 4K AndroidTV Set Top Box
M/M: DV8935
Mode: TX mode
Note:

Frequency | Reading | Factor ] Level Limit lMargin
No- | “(MHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (dB) e |P/F| Remark
1 55.4147 27.86 £.65 21.21 4000 |-1879| QP P
2 B2.0705 28.48 -10.80 17 .68 40.00 |-22.32| QP P
3 120.6991 30.99 -7.70 23.29 4350 |-20.21| QP P
4 191.0738 32.94 -8.59 24.35 4350 |-19.15| QP P
5 297.2240 35.86 -5.93 29.93 46.00 |-16.07| QP P
6 * | 801.7863 32.00 4.89 36.89 46.00 |-9.11 QP P
“Maximum data  x:Owver limit !:ower margin

Test Result: Pass
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[TestMode: TX]; [Polarity: Vertical]

Radiated Emission Measurement

Project No.: RE Data #26 2022110/25 16:21:47
son  dbu¥i/m

70

FCC Pait15 Class B

0

20

10

a

-10

20

30000 60,00 [MHz) 300,00 T000.000

Site Polarization: Vertical Temperatune: )
Limit: FCC Part15 Class B Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
MM: DV8935
Mode: TX mode
Mote:

No. | Frequency |Readng | Factor | Level | Limil MErdin| oo prE | Remark
1% 47 3255 3871 H.41 32.30 40.00 -T.70 aP
2 119.0180 41.84 817 3367 43.50 983 aP
] 175.6516 33.30 -7.00 26.30 43.50 |-17.20| QP
4 297.2241 38.90 -593 3297 4500 |-13.03| QP
L]
6

570.6100 29.90 0.75 30.85 46.00 |-15.35| QF
801.7863 32.256 4.89 37.14 46.00 | -8.86 | QP

|o|lo|o|o|o|D

“Maximum data  x:Over limit  !:over margin

Test Result: Pass
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[TestMode: TX lowest channel]; [Polarity: Horizontal]

0.0 dBuY/m
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FCC PartlS [PK]
70
60
50 1 L 3 Wm ottt 0,
ey TV P "
e gy
40 T | | |
AL
an
20
10
0.0
1000000 Z700.00 440000  GIDDOD 780000 [MHZ) 1120000 12900.00 1460000 1630000 18000000
Site Polanzation: Horizontal Temperature: ()
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
M/N: DVB8935
Mode: BT-TX-L
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBu' dB/m dBufm dBu'im dB Detector Comment
1 4804 000 3855 405 42 60 7400 -3140 peak
2 7206.000 3815 793 46.08 7400 -2792 peak
3 9608.000 3729 10.90 4819 7400 -2581 peak
4 * 11336.000 3903 13.60 52 63 7400 -2137 peak
5 14090.000 35.68 1545 5113 7400 -2287 peak
6 15860.000 37.20 1543 52 63 7400 -2137 peak

Test Result: Pass
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[TestMode: TX lowest channel]; [Polarity: Vertical]

0.0 dBuY/m

FCC Part15 [PK]

70

60

S0

1 S
N T

Al IWMMM/I\}
30

20

10

u-:] 00000 270000 440000  G100.00 700000  [MHz) 1120000 12900.00 1460000 16300.00  10000.0
Site Polarization: Vertical Temperature: (c)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
M/N: DV8g3s
Mode: BT-TX-L

MNote:

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over

MHz dBuV dB/m dBuVim dBuV/m dB Deatector Comment
4804.000 38.97 4.05 43.02 7400 -3098 peak
7206.000 39.24 793 4717 7400 -26.83 peak
9608.000 3712 10.90 48.02 7400 -2598 peak
11778.000 38.25 13.80 5205 7400 -21.95 peak
13342.000 34.80 17.77 5257 7400 -2143 peak
* 15858.000 37.46 15.52 5298 7400 -21.02 peak

3| n| s L] R =

Test Result: Pass
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[TestMode: TX middle channel]; [Polarity:Horizontal]

0.0 dBuVim
FCC Part15 [PK)
70
&0
| F e FCC Partls [AY]
50 3 MM/WWMW%HW'MM"M
[ e
P
40 d
il
m—m

30

20

10

0.0

1000.000 270000 440000  GIOO.OO  7800.00  [MHZ) 1120000 12900.00 14600.00 1G300.00  18000.0(
Site Polanization: Horizontal Temperature: (<)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
M/N: DV8935
Mode: BT-TX-M
Note:

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBu dB/m dBuVim dBu\im dB Detector Comment

1 4882000 3913 437 4350 7400 -3050 peak
2 7323.000 3788 821 4609 7400 -2791 peak
3 9764.000 37.07 11.30 4837 7400 -2563 peak
4 11948.000 38.14 13.87 52.01 7400 -2199 peak
5 13716.000 36.13 15.97 5210 7400 -21.90 peak
6 * 15722000 36.81 15.64 5245 7400 -2155  peak

Test Result: Pass
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[TestMode: TX middle channel]; [Polarity: Vertical]

80.0 dBuV/m

FLC Part15 [PK)
70
60
5 FCC Rart15 (AY)
50 ﬁmﬂﬁwﬁw Yyl i
i it ‘\""M&W
Xw"\-m

" W W

20

20

10

0.0

1000000 270000 440000 610000 780000  (MHz) 1120000 1790000 1860000 1630000  18000.0C
Site Polarization: Vertical Temperature: C)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
M/N: DV8935
Mode: BT-TX-M
Nate:

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB/m dBuV/m dBuV/m dB Detector Comment

1 4882.000 40.20 4.37 44 57 7400 -2943 peak
2 7323.000 3847 8.21 46.68 7400 -27.32 peak
3 9764.000 37.0% 11.30 48.35 7400 -2565 peak
4 11744.000 3851 13.78 5229 7400 -21.71 peak
5
6

* 13852.000 3714 16.51 5265 7400 -2135 peak
16790.000 36.30 15.58 51.88 7400 -2212 peak

Test Result: Pass
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[TestMode: TX highest channel]; [Polarity: Horizontal]

80.0 dBuV/m

Report No.: BLA-EMC-202209-A5502
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FCC Part15 IPK)
70
60
FCT Partil [AV)

> W WMWWWW ek

40 MM

0

20

10

0o

1000000 270000 440000  GIOOO0 780000 [MHz) 1120000 1290000 1460000 1630000  18000.0C
Site Polarization: Horizontal Temperature: <)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
M/N: DvB935
Mode: BT-TX-H
Nate:

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuV dB/m dBuV/m dBuVim dB Detector Comment

1 4960000 38.80 542 44 22 7400 -2978 peak
2 7440000 3895 848 4743 7400 -2657 peak
3 9920.000 3740 11.69 49.09 7400 -2491 peak
4 11778.000 3879 13.80 5259 7400 -2141 peak
5 * 14362000 37.13 16.03 53.16 7400 -2084 peak
6 16402.000 3840 14.50 5290 7400 -2110 peak

Test Result: Pass
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[TestMode: TX highest channel]; [Polarity: Vertical]
80.0

dBu¥/m
FCE Pari1h [PK)
70
&0
o | FCC Part15 (AV)
. k
” A WMJM‘“M%\"\'\NU’ bt Retnesiee
1 wm«-\
g J N
e
30
20
10
0.0
10000000 270000 440000 G000 740000 (MHz] 1120000 1290000 1460000 1630000 1800000
Site Polanzation: Vertical Temperature: c)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
M/N: DV8335
Mode: BT-TX-H
Naote:
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over

MHz dBuv dB/m dBuVim dBuvim dB Detector Comment
1 4960.000 38.06 542 43.48 7400 -3052 peak
2 7440.000 3778 8.48 46.26 7400 -27.74 peak
3 9920.000 3617 11.69 47.86 7400 -26.14 peak
4 * 12662.000 38.56 13.87 52.43 7400 -21.57 peak
5
6

14464.000 36.03 16.06 52.09 7400 -2191 peak
16436.000 37.71 14.62 52.33 7400 -2167 peak

Test Result: Pass
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16 RADIATED EMISSIONS WHICH FALL IN THE RESTRICTED BANDS

Test Standard

47 CFR Part 15, Subpart C 15.247

Test Method

ANSI C63.10-2013 Section 6.10.5

Test Mode (Pre-Scan)

X

Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
16.1 LIMITS
Field Measurement
Frequency(MHz) . .
strength(microvolts/meter) distance(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark: The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000
MHz. Radiated emission limits in these three bands are based on measurements employing an

average detector, the peak field strength of any emission shall not exceed the maximum permitted

average limits specified above by more than 20 dB under any condition of modulation.
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§15.205 Restricted bands of operation.

(&) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in any of the frequency bands

listed below:

MHz MHz MHz |GHe

00900110 16.42-16.423 3000410 4.55.15
10 405.0.505 16.60475-16 60525 G0B-6514 5.35.5.45
2.1735-2.1905 16.80425-16 80475 060-1240) 7.257.75
4.1254.128 25.5-25.67 1300-1427) B.025-8.5
4.177254.17775 37.538.25 1435-1626.5 9.08.2
4.20725-4. 20775 73746 1645.5-1646.5 9385
62156218 74.8-75.2 1860-1710) 106127
6267756, 26825 108-121.84 1718.8-1722.2 13.25-12.4
6311756.31225 123-138 2200-2300 14.47-14.5
82018204 148.0-150.05 2310-2300 15.35-16.2
B362-8.366 156.52475-156 52525 2483.5-2500 17.7-214
8.3 7625-B. 38675 156.7-156.0 2600-2000 22.01-23.12
B4 1425-B.41475 162 0125-167.17 3260-3267) 23.6-24.0
12.26-12.263 167.72-173.2 33323370 312318
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12. 57725 322-335.4 3500-4400) 2
13.36-13.41

(b) Except as provided in paragraphs (d) and () of this section, the field strength of emissions appearing within these
frequency bands shall not exceed the limits shown in §15.209. Al frequencies equal fo or less than 1000 MHz, compliance with
the limits in §15.209 shall be demonstrated using measurement instrumentation employing a CISPR guasi-peak detector. Above
1000 MHz, compliance with the emission limits in §15.209 shall be dermonstrated based on the average value of the measured
emissions. The provisions in §15.35 apply to these measurements.
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16.2 BLOCK DIAGRAM OF TEST SETUP

Turzsable — m
EUT

08m Tesz
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Tedt Antenma-

16.3 PROCEDURE

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3
or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3
meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.
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h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and found
the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.

Remark 1: Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor

Remark 2: For frequencies above 1GHz, the field strength limits are based on average limits. However,
the peak field strength of any emission shall not exceed the maximum permitted average limits specified
above by more than 20 dB under any condition of modulation. For the emissions whose peak level is
lower than the average limit, only the peak measurement is shown in the report.
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16.4 TEST DATA

Report No.: BLA-EMC-202209-A5502
Page 37 of 95

[TestMode: TX lowest channel]; [Polarity: Horizontal]
Radiated Emission Measurement
Project No.: BLE BT Data :#1 202112 11:3242
107.0  dBuv/m
a7
ar
77 FCL Part15 [PK]
&7
& = FLI i’d-l‘.l‘._llf‘.‘p'_
A7 peak
W
]
270
2310000 231950 232900 733850 234800  [MHZ 236700 237650  23B600 239560  2405.00
Site Polarization: Horizontal Temperature: c
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
MM: DWV8935
Mode: TX-L
Note:
Reading Correct Measure-
Mo. Mk. Freg.  Level Factor ment Limit Over
MHz dBuv dBim dBuvim dBuM/im dB Detector Comment
1 2310.000 43.46 4.27 3919 7400 -34.81 peak
2 *  2390.000 43.88 -3.82 4006 7400 -3394 peak
“:Maximum data  x:Over limit  l:over margin (Reference Only

Test Result: Pass
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[TestMode: TX lowest channel]; [Polarity: Vertical]
Radiated Emission Measurement

Project No.: BLE BT Data #2 20221112 11:3514
107.0 dBuv/m
a7
87
7 FCC Past15 [PE]
67 \
al FCC Pastl AV _]h
47
peak
- mimb o ol
27.0
2310.000 231950 732900  2338.50 234800 MHz] 236700 2376.50 230600 239550  2405.00
Site Polarization: Vertical Temperature: (c)
Limit: FCC Part15 (PK) Power: Hurnidity: %RH
EUT: 4K AndroidTV Set Top Box
M/M: DV8935
Mode: TX-L
Mote:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Owver
MHz dBuw dBim dBivim dBuWim dB Detector Comment
1 2310.000 43.08 -4 27 38.81 7400 -3519 peak
2 * 2390000 4508 -3.82 41.26 7400 -32.74 peak
“Maximumdata x:Owverlimit !:owver margin (Reference Only

Test Result: Pass

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



%/ BLUE ASIA

[TestMode: TX highest channel]; [Polarity: Horizontal]

Report No.: BLA-EMC-202209-A5502
Page 39 of 95

Radiated Emission Measurement

Project Mo.: BLE BT Data #5 2022112 11:42:35
107.0 dBuVim
a7
87 \
7 | FCC Past15 (PK]
sl 1%
5 \ FCC Padt 15 [AV]
! \Lm
1
ettt bbb e ak
]
27.0
2478000 248020 248240 248460 248680  [MHz) 249120 249340 49560 249780 2500000
Site Polarization: Horizontal Temperature: (<
Limit: FCC Part15 (PK) Power: Hurmidity: %RH
EUT: 4K AndroidTV Set Top Box
M/MN: DV8935
Mode: TX-H
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv dBim dBuivim dBuvim dB Detector Comment
1 * 2483500 46.94 -3.96 4298 7400 -31.02 peak
2 2500.000 43.13 -4.00 3813 T74.00 -34.87 peak
“Maximum data  x:Over limit  l:over margin {Reference Only

Test Result: Pass
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[TestMode: TX highest channel]; [Polarity: Vertical]

Report No.: BLA-EMC-202209-A5502
Page 40 of 95

Radiated Emission Measurement

Project Mo.: BLE BT Data :#10 20221142 114457
170 dBuv/m
97
a7 :
77 \ FCC Past15 [PE)
&7 / \
Be i i \ll FLT Past 15 [AV]
A7
1
b . ook
r
27.0
2476000 248020 248240 248460 246680  [MHz] 249120 249340 249560 249780  2500.00
Site Polarization: WVertical Temperature: (c
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: 4K AndroidTV Set Top Box
MM: DV8B35
Mode: TX-H
MNote:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Ower
MHz dBuv dBim dBuvIim dBuVim dB Detector Comment
1 * 2483500 46.09 -3.96 4213 7400 -31.87 peak
2 2500.000 4482 -4.00 40.82 7400 -33.18 peak
“Maximum data  x:Owver limit lover margin (Reference Only

Test Result: Pass
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Report No.: BLA-EMC-202209-A5502
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17 CONDUCTED BAND EDGES MEASUREMENT

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10-2013 Section 7.8.8 & Section 11.13.3.2
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
17.1 LIMITS

Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(¢)).

17.2
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17.3 TEST DATA

Pass: Please Refer To Appendix: Appendix 1 For Details
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18 DWELL TIME

Report No.: BLA-EMC-202209-A5502
Page 43 of 95

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10-2013 Section 7.8.4
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
18.1 LIMITS
Frequency(MHz) Limit
0.4S within a 20S period(20dB
bandwidth<250kHz)
902-928 . )
0.4S within a 10S period(20dB
bandwidth>250kHz)
0.4S within a period of 0.4S multiplied by the
2400-2483.5 number
of hopping channels
5725-5850 0.4S within a 30S period
18.2 BLOCK DIAGRAM OF TEST SETUP
/A5-t] 8ce
4132 88%
EUT
L —
#Eoe

ooo(|ooo
ooQ(|o0g
70| |e00
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18.3 TEST DATA

Pass: Please Refer To Appendix: Appendix 1 For Details

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



%/ BLUE ASIA

19 HOPPING CHANNEL NUMBER

Report No.: BLA-EMC-202209-A5502
Page 45 of 95

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10-2013 Section 7.8.3
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
19.1 LIMITS
Frequency range(MHz) Number of hopping channels (minimum)
902928 50 for 20dB bandw%dth <250kHz
25 for 20dB bandwidth >250kHz
2400-2483.5 15
5725-5850 75
19.2 BLOCK DIAGRAM OF TEST SETUP
EUT
L —
-

L

000||ooag
opgljoog

@00/ |gbd

19.3 TEST DATA

Pass: Please Refer To Appendix: Appendix 1 For Details
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20 CARRIER FREQUENCIES SEPARATION

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI| C63.10-2013 Section 7.8.2
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Charlie
Temperature 25C
Humidity 60%
20.1 LIMITS

Limit: 2/3 of the 20dB bandwidth base on the transmission power is less than 0.125W

20.2 BLOCK DIAGRAM OF TEST SETUP

- ooo
Hlu-ed 555
ot okl :'n-@-
EUT
L | o]

\

ooo|(| 000
opo(|o00
"0 ||e00

20.3 TEST DATA

Pass: Please Refer To Appendix: Appendix 1 For Details
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21 APPENDIX 1

21.1 MAXIMUM CONDUCTED OUTPUT POWER

Report No.: BLA-EMC-202209-A5502
Page 47 of 95

Condition | Mode Frequency Antenna Conducted Power Limit Verdict
(MHz) (dBm) (dBm)
NVNT | 1-DH1 2402 Antl 2.601 21 Pass
NVNT | 1-DH1 2441 Antl 2.172 21 Pass
NVNT | 1-DH1 2480 Antl 1.669 21 Pass
NVNT | 2-DH1 2402 Antl 4.768 21 Pass
NVNT | 2-DH1 2441 Antl 4.28 21 Pass
NVNT | 2-DH1 2480 Antl 3.827 21 Pass
NVNT | 3-DH1 2402 Antl 5.323 21 Pass
NVNT | 3-DH1 2441 Antl 4.818 21 Pass
NVNT | 3-DH1 2480 Antl 4.343 21 Pass

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481

Power NVNT 1-DH1 2402MHz Antl

Agilent Spectrum Analyzer - Swept SA

X1 R T RF S0e  ac

ALIGNAUTO

06:06:30 PMMov 21, 2022

[Center Freq 2.402000000 GHz

__

IFGain:Low

PNO: Fast -+~ Trig:Free Run

#Atten: 30 dB

Avg Type: Log-Pwr TRACE|] 23456
Avg|Hold: 1001100 THPEMANsA

DET|P NN KM N

Ref Offset 261 dB

Mkr1 2.401 922 GHz

10.0

0.00

-100

=200

=300

-400

500

-B0.0

0o

10 dBidiv  Ref 20.00 dBm 2.601 dBm
HILog

Center 2.402000 GHz Span 10.00 MHz

Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IMSG

STATUS
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Power NVNT 1-DH1 2441 MHz Antl

Agilent Spectrum Analyzer - Swept SA

ROT RF S0@  AC i ALIGNAUTO
[Center Freq 2.441000000 GHz . Avg Type: Log-Pwr
PNO: Fast -+~ Trig:Free Run Avg|Hold: 100/100 e
IFGain:Low #Atten: 30 dB DET|P NNMMN
Ref Offset 253 dB Mkr1 2.440 873 GHz
10 dBidiv  Ref 20.00 dBm 2.172 dBm
HILog
100 L
0.00 = e
00 =
200 - !

-E0.0

0o

Center 2.441000 GHz
Res BW 2.0 MHz #VBW 6.0 MHz

[M SG STATUS |

Span 10.00 MHz
Sweep 1.333 ms (10001 pts

Power NVNT 1-DH1 2480MHz Antl

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Ac SEMSEIMT] ALIGNAUTO 06:10:03 PMMay 21, 2022
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE MWW
IFGain:Low #Atten: 30 dB DET|P NNMMN
Ref Offset 268 dB Mkr1 2.479 965 GHz
10 dBidiv  Ref 20.00 dBm 1.669 dBm
HILog
100
0.oo =
Ana
/il & ™
/ x5
300 - '
-B0.0
700
Center 2.480000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG STATUS |
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Power NVNT 2-DH1 2402MHz Antl

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Aac i ALIGNAUTO
[Center Freq 2.402000000 GHz . Avg Type: Log-Pwr
. +p. Trig:Free Run Avg|Hold: 1001100 it
PNO: Fast DET|P MM MNKN
IFGain:Low #Atten: 30 dB
Mkr1 2.401 780 GHz
Ref Offset 251 dB
10 dBidiv  Ref 20.00 dBm 4.768 dBm
HILog ‘
100 .ﬂ
oo — T < -
0o ot
T by
f’f’ "‘xa
200 _f
.Jrl/ %.:’
P Y
-B0.0
700
Center 2.402000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG STATUS |

Power NVNT 2-DHI1 2441 MHz Antl

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Ac SEMSEIMT] ALIGNAUTO 06:14:04 PMMaoy 21, 2022
[Center Freq 2.441000000 GHz ) Avg Type: Log-Pwr TRACE[[[23 156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE MWW
IFGain:Low #Atten: 30 dB DET|P NNMMN
Ref Offset 263 dB Mkr1 2.441 112 GHz
10 dBidiv  Ref 20.00 dBm 4.280 dBm
HILog
100 .
000 —— il i .
z"/l . i .
Ana - ——
.,
-B0.0
700
Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG STATUS |
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Power NVNT 2-DH1 2480MHz Antl

Agilent Spectrum Analyzer - Swept SA

Report No.:

BLA-EMC-202209-A5502
Page 50 of 95

R T RF Soe  Ac ALIGH AUTD
[Center Freq 2.480000000 GHz . Avg Type: Log-Pwr
PNO: Fast -+~ Trig:Free Run Avg|Hold: 100/100 e
IFGain:Low #Atten: 30 dB DET|P NNMMN
Mkr1 2.480 033 GHz
Ref Offset 258 dB
10 dBidiv  Ref 20.00 dBm 3.827 dBm
HILog
100 Q
- g T :
400 " & S
200
-B0.0
700
Center 2.480000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG

STATUS |

Power NVNT 3-DH1 2402MHz Antl

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 08:17:27 PMMoy 21, 2022
[Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE MWW
IFGain:Low #Atten: 30 dB DET|P NNMMN
Ref Offset 261 dB Mkr1 2.402 006 GHz
10 dBidiv  Ref 20.00 dBm 5.323 dBm
HILog
100
0.oo - -
.,a""‘:’ B .,
00 ol e
.»(J‘/
e
200 =
A f?’{
-B0.0
700
Center 2.402000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG

STATUS |
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Power NVNT 3-DHI1 2441 MHz Antl

Agilent Spectrum Analyzer - Swept SA

R T RF S0Q  AC
[Center Freq 2.441000000 GHz |

ALIGNAUTO

Avy Type: Log-Pwr
. Trig: Free Run Avg|Hold: 1001100 WW
oo | #Atten:30 4B pET|P HN RN
Ref Offset 263 dB Mkr1 2.440 952 GHz
10 dBidiv Ref 20.00 dBm 4.818 dBm
HILog ‘
100 ’
i |
; b
.
-B0.0
0.0
Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG STATUS |

Power NVNT 3-DH1 2480MHz Antl

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Ac SEMSEIMT] ALIGNAUTO 08:21:31 PMMay 21, 2022
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE MWW
IFGain:Low #Atten: 30 dB DET|P NNMMN
Ref Offset 268 dB Mkr1 2.479 956 GHz
10 dBidiv  Ref 20.00 dBm 4.343 dBm
HILog
100
Rl e - _— = g
-B0.0
700
Center 2.480000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
[MSG STATUS |
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21.2 20DB BANDWIDTH

Report No.: BLA-EMC-202209-A5502
Page 52 of 95

Condition | Mode Frequency | Antenna | -20 dB Bandwidth Limit -20 dB Verdict
(MHz) (MHz) Bandwidth (MHz)
NVNT | 1-DHI 2402 Antl 0.95 N/A Pass
NVNT | I-DHI1 2441 Antl 0.957 N/A Pass
NVNT | I-DHI1 2480 Antl 0.959 N/A Pass
NVNT | 2-DHI 2402 Antl 1.353 N/A Pass
NVNT | 2-DH1 2441 Antl 1.326 N/A Pass
NVNT | 2-DHI 2480 Antl 1.339 N/A Pass
NVNT | 3-DH1 2402 Antl 1.342 N/A Pass
NVNT | 3-DHI 2441 Antl 1.36 N/A Pass
NVNT | 3-DH1 2480 Antl 1.353 N/A Pass

N/A: According to the standard requirements, this project has no limit requirements

BlueAsia Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com

-20dB Bandwidth NVNT 1-DHI1 2402MHz Antl

Agilent Spectrum Analyzer - Occupied BW
Xl R T RF

SEMSEIMT]

ALIGHAUTO

06:06:51 PM Moy 21, 2022

enter Freq 2.402000000 GHz

#IFGain:Low

—s— Trig:Free Run
#Atten: 30 dB

Center Freq: 2.402000000 GHz

AvglHold: 1001100

Radio Std: None

Radio Device: BTS

Mkr3 2.402479 GHz
Ref Offset2.51 dB ;
||1Ln dBIdiv Ref 22.51 dBm -18.204 dBm
0g
12.5
251
-7.49 ~
-17.5 7 @
275 i
-37.5
-47 5
-57.5
-67.5
|Center 2402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 8.88 dBm
878.33 kHz
Transmit Freq Error 4.300 kHz OBW Power 99.00 %
x dB Bandwidth 950.3 kHz x dB -20.00 dB
IMSG .STATUS.
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-20dB Bandwidth NVNT 1-DH1 2441 MHz Antl

Agilent Spectrum Analyzer - Occupied BW
X1 R T RF S0Q  AC SENSEINT) ALIGH AUTD 06:02:51 PMMov 21, 2022
Eenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: Nene

+p. Trig:Free Run Avg|Hold: 1001100
I HIFGain:Low HRAtten: 30 dB Radio Device: BTS

|| Mkr3 2.441482 GHz

Ref Offset 2.53 dB
10 dBldiv Ref 22.53 dBm -19.128 dBm
Log
12.5

253

-7 AT

-17.5

275

-37.5

-47 5

-57.5

675

ICenter 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 8.46 dBm
878.36 kHz

Transmit Freq Error 3.431 kHz OBW Power 99.00 %

x dB Bandwidth 956.8 kHz x dB -20.00 dB

IMSG STATUS

-20dB Bandwidth NVNT 1-DH1 2480MHz Antl

Agilent Spectrum Analyzer - Occupied BW
I S0Q  AC SENSEINT) ALIGH AUTD 06:10:20 PMMov 21, 2022

X R RF
Eenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: Nene
I +p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.480484 GHz
Ref Offset 2.58 dB
||1u dBidiv Ref 22.58 dBm -19.700 dBm
Log
126

258

742 ; i Vil e e = 9
174 | v 0
274 s e
374 | —

-47 4

574

674

ICenter 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 7.96 dBm
883.96 kHz

Transmit Freq Error 4.843 kHz OBW Power 99.00 %

x dB Bandwidth 959.0 kHz x dB -20.00 dB

IMSG STATUS
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-20dB Bandwidth NVNT 2-DH1 2402MHz Antl

Agilent Spectrum Analyzer - Occupied BW

Xl R T RF S0Q  AC SENSE:INT ALIGHALTO 06:11:58 PMNav 21, 2022
Eenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.40268 GHz
Ref Offset 2.561 dB
||1Lu deidiv Ref 22.51 dBm -24.620 dBm
og
125
251
-7.49 e,
7.8 : ’
2R
-37.5
a7 5 N
57,5
B7.5
ICenter 2.402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 9.40 dBm
1.1992 MHz
Transmit Freq Error 3.489 kHz OBW Power 99.00 %
x dB Bandwidth 1.353 MHz x dB -20.00 dB
MSG

STATUS

-20dB Bandwidth NVNT 2-DHI1 2441MHz Antl

Agilent Spectrum Analyzer - Occupied BW

Xl R T RF SR AC SENSE:INT ALIGHALTO 06:14:23 PMNav 21, 2022
Eenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.441668 GHz
Ref Offset 2.63 dB
||1Lu deidiv Ref 22.53 dBm -23.585 dBm
og
125
263
747
175 - ’
275 —-
-37.5
47 5 [
57,5
B7.5
ICenter 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 9.03 dBm
1.1913 MHz
Transmit Freq Error 5.003 kHz OBW Power 99.00 %
x dB Bandwidth 1.326 MHz x dB -20.00 dB
IMSG STATUS
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-20dB Bandwidth NVNT 2-DH1 2480MHz Antl

Agilent Spectrum Analyzer - Occupied BW

S0R  ac

XI R T RF
[Center Freq 2.480000000 GHz

#IFGain:Low

SENSEINT) ALIGH AUTD 06:16:04 PMMov 21, 2022
Center Freq: 2.480000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB

Bm

MKkr3 2.480676 GHz
-24.803 dBm

||10 dBidiv Ref 22.58 d
Log

126
258

-7 42
-17.4

27 4

-37.4

47 4 [

574

674

ICenter 2.48 GHz
Res BW 30 kHz

Occupied Bandwi

Transmit Freq Error
x dB Bandwidth

dth

1.1879 MHz
6.328 kHz
1.339 MHz

Span 2 MHz

#VBW 100 kHz Sweep 2.667 ms
Total Power 8.64 dBm
OBW Power 99.00 %
x dB -20.00 dB

STATUS

-20dB Bandwidth NVNT 3-DH1 2402MHz Antl

Agilent Spectrum Analyzer - Occupied BW

S0R  ac

SEMNSEINT ALIGNAUTO 06:17:48 PMMov 21, 2022

XI R T RF
[Center Freq 2.402000000 GHz

#IFGain:Low

Center Freq: 2.402000000 GHz

+p. Trig:Free Run Avg|Hold: 1001100

#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

1dB

10 dBidiv Ref 22.51 dBm

|| Ref Offset2.5

Mkr3 2.402675 GHz
-23.296 dBm

Log
125

251

-7 49
-17.5

275

-37.5
-47 .5

-57.5
B7.5

ICenter 2.402 GHz
Res BW 30 kHz

#VBW 100 kHz

Span 2 MHz
Sweep 2.667 ms

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

1.1957 MHz

3.882 kHz
1.242 MHz

Total Power 9.32 dBm

OBW Power

x dB -20.00 dB

STATUS

99.00 %
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-20dB Bandwidth NVNT 3-DH1 2441MHz Antl

S0R  ac

SEMNSEINT

ALIGNAUTO

06:19:48 PMMov 21, 2022

XI R T RF
[Center Freq 2.441000000 GHz

Center Freq: 2.441000000 GHz

Radio Std: Nene

+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.441682 GHz
Ref Offset 2.53 dB
||1Lu dBidiv Ref 22.53 dBm -24.512 dBm
og
125
253
.7.47 neo A
7.5 . 0
-27.5 |
375
17 5 |
575
675
ICenter 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 9.00 dBm
1.1926 MHz
Transmit Freq Error 1.890 kHz OBW Power 99.00 %
¥ dB Bandwidth 1.360 MHz x dB -20.00 dB
IMSG STATUS

Agilent Spectrum Analyzer - Occupied BW

-20dB Bandwidth NVNT 3-DH1 2480MHz Antl

S0R  ac

SEMNSEINT

ALIGNAUTO

06:22:00 PMMov 21, 2022

XI R T RF
[Center Freq 2.480000000 GHz

Center Freq: 2.480000000 GHz

Radio Std: Nene

+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.480677 GHZ
Ref Offset 2.58 dB
||1Lu dBidiv Ref 22.58 dBm -23.016 dBm)
og
126
2588
-7 A2
174 L 0 :
27 4
a7 4
47 4 AL
574
E74
ICenter 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 8.45 dBm
1.2026 MHz
Transmit Freq Error 494 Hz OBW Power 99.00 %
¥ dB Bandwidth 1.353 MHz x dB -20.00 dB
IMSG STATUS
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Condition | Mode Frequency Antenna Hopping Max Value Limit | Verdict
(MHz) Mode (dBc) (dBc)
NVNT | 1-DHI 2402 Antl No-Hopping -57.4 -20 Pass
NVNT | I-DHI1 2480 Antl No-Hopping -55.64 -20 Pass
NVNT | 2-DH1 2402 Antl No-Hopping -57.15 -20 Pass
NVNT | 2-DH1 2480 Antl No-Hopping -55.1 -20 Pass
NVNT | 3-DH1 2402 Antl No-Hopping -56.36 -20 Pass
NVNT | 3-DH1 2480 Antl No-Hopping -55.87 -20 Pass

L, R T

Agilent Spectrum Analyzer - Swept SA

Band Edge NVNT 1-DH1 2402MHz Antl No-Hopping Ref

RF S0R  ac

ALIGNAUTO

06:06:53 PMMov 21, 2022

[Center Freq 2.402000000 GHz

]

PHO: Wide +—»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Avy Type: Log-Pwr

Avg|Hold: 1001100

TRACE[1T2 3456
TYPE | M kit
pET|F MMM N

10 dBIdiv
HILog

Ref Offset 261 dB
Ref 20.00 dBm

Mkr1 2.401 976 GHz

2.017 dBm

10.0

0.00

-100

=200

=300

-400

500

-B0.0

0o

Center 2.402000 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 8.000 MHz
Sweep 1.000 ms {1001 pts)

IMSG

STATUS
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Band Edge NVNT 1-DH1 2402MHz Ant1 No-Hopping Emission

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 06:05:58 PMMay 21, 2022
[Center Freq 2.356000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TYRE|M kit
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 251 dB Mkr1 2.401 9 GHz
10 dBidiv Ref 20.00 dBm 2.197 dBm
og
10.0 ' =1
o.oo ':
-10.0 |
-17.98 ciBm)|
-200 i
-30.0
-40.0
-50.0 —1 1
P "
-700

Start 2.30600 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.40600 GHz
Sweep 9.600 ms (1001 pts)

N f 2.401 9 GHz 2.197 dBm

2 N f 2,400 0 GHz £57.024 dBm

3 N f 2.390 0 GHz 59.432 dBm

4 N f 2.3480 GHz 55385 dBm
5
6
7
8
9
10
1

<

IMSG

I R ]

FUNC

%

STATUS |

Band Edge NVNT 1-DH1 2480MHz Ant1 No-Hopping Ref

Agilent Spectrum Analyzer - Swept SA

SEMNSEINT

ALIGNAUTO

06:10:24 PMMov 21, 2022

R T RF Soe  Ac
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr TRACENLI2 345 6
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 TVPE M ek
IFGain:Low #Atten: 30 dB DET|P NNMMN
Mkr1 2.480 064 GHz
Ref Offset 268 dB
10 dBidiv  Ref 20.00 dBm 1.265 dBm
HILog
100
0.oo P )’ y
Ana
/il
00
|
0.0
00 e A
700
Center 2.480000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)

[MSG

STATUS |
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Band Edge NVNT 1-DH1 2480MHz Antl No-Hopping Emission

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 06:10:27 PMMaoy 21, 2022
[Center Freq 2.526000000 GHz ) Avg Type: Log-Pwr TRACE]1]234 5 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE M ek
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 2.58 dB Mkr1 2.480 1 GHz
10de/div__Ref 20.00 dBm 1.331 dBm
og
10.0 —.
o.oo H
-10.0
-200 1874 uEgl
-30.0
-40.0
-50.0
-50.0 =
-700
Start 247600 GHz Stop 2.57600 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
T —— [ v | oo [w
N f 2.480 1 GHz 1.331 dBm
2 N f 2.4835 GHz 57578 dBm
3 N f 2,500 0 GHz 58622 dBm
4 N f 2.494 4 GHz 54372 dBm
5
6
7
8
9
10 G
1 o
& | &
IMSG STATUS |

Band Edge NVNT 2-DH1 2402MHz Ant1 No-Hopping Ref

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 06:12:03 PMMay 21, 2022
[Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr TRACE]1]234 5 6
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 TVPE M ek
IFGain:Low #Atten: 30 dB DET|P NNMMN
Ref Offset 251 dB Mkr1 2.402 000 GHz
10 dBidiv  Ref 20.00 dBm 1.388 dBm
HILog
100
0.oo e * =
Ana
/il
00
|
0.0
anp Py ol Vi
700
Center 2.402000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)
[MSG STATUS |
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Band Edge NVNT 2-DH1 2402MHz Ant1 No-Hopping Emission

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 06:12:053 PM Moy 21, 2022
[Center Freq 2.356000000 GHz ) Avg Type: Log-Pwr TRACE]1]234 5 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TVPE M ek
| IFGain:Low #Atten: 30 dB CET|P NNNNN
Ref Offset 251 dB Mkr1 2.402 1 GHz
10de/div__Ref 20.00 dBm 0.911 dBm
og
10.0 ’ 1
o.oo i
-10.0 T
1561 dBm
-200
-30.0
-40.0
-50.0
500 [l n
-700
Start 2.30600 GHz Stop 2.40600 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
T —— [ v 1 oo [w
N f 2.402 1 GHz 0.911 dBm
2 N f 2.400 0 GHz 56.236 dBm
3 N f 2.390 0 GHz 59.054 dBm
4 N f 2.3825 GHz £5.763 dBm
5
[
7
8
9
10 F
1 o
< | =
IMSG STATUS |

Band Edge NVNT 2-DH1 2480MHz Ant1 No-Hopping Ref

Agilent Spectrum Analyzer - Swept SA

R T RF Soe  Ac SEMSEIMT] ALIGNAUTO 06:16:08 PMMay 21, 2022
[Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr TRACE[[[ 23156
PNO: Wide -»— Trig:Free Run Avg|Hold: 1001100 TYRE|M kit
IFGain:Low #Atten: 30 dB DET|P NNMMN
Ref Offset 268 dB Mkr1 2.480 376 GHz
10 dBidiv  Ref 20.00 dBm -0.294 dBm
HILog
100
0.oo _ .
Ana
/il
00
|
0.0
-B0.0
700
Center 2.480000 GHz Span 8.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms {1001 pts)
[MSG STATUS |
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